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Firomax Aluminium : ks S 2 ! 3 .
DATE OF TEST 15.03.2021 o &
SSUE DATE 26.04.2021 RSN Duerytion =
EXPIRY DATE 25.04.2026 The sponsor described the tested specimen as

NC Aluminium designed to be used as a fire safe surface or reflective insulation in applications for non-
nh 2730 kg/m? and of 0.03mm. It s silver
Tor assaitels in colour, The tested specimen consisted of aluminium material layers stacked together to the required
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(6] Nominal height (mm):

A5 1530.1:1994

Nominal volume (cm)

Capies of ofiginal test fesults

Roselands, NSW 2196 Five (5) specimens were tested in accordance with Australian Standard 1530 Methods for fire tests on
g materiais, components and sguckyes, Part 1 — 1994 Combustible test for Materials. The gest
sty B 12, whi ot Lo s
ontaet us farcerificaticatopie
u [ terial b e o o thoelas
ABN 36 620 256 617 150 1182:2010.
3 Cooper Place Observations
2620 speci
Autroke at around 25 minutes. Due to the phase change of the specimen (melting), all tests were stopped before
Www.ignislabs.com.au resching temperature equilibrium and unreliable mass loss was observed. The specimens, being aluminium,
{02) 6111 2909 have a melting temperature of approximately 600°C and, therefore, evaluated in accordance with Clause A4
Test body is the test location of AS 1530.1-1994 as applicable to thermally unstable materials. The tests were undertaken at 75045°C, at
irements in
n the limits

L\ABS By
> ¥,

R :
& %
onis -

£600°C
MATERIAL FIRE TESTING e 0.00£586°C
‘ p % 3 AesTem-Teh
« dertificate + aTs 2247.48%
Mean duration of sustained flaming: 0s
- Mean mass loss: 0%
X
e oo 3%
Combustibility
The specimens are NOT deemed COMBUSTIBLE according t the test criteria speciied i Clause 3.4 of AS
1530.1-1994
v Test Supervisor
Darren Laker Ram Prakash.
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NATA Accredited Laboratory
Number: 20534 Site number: 24604
Accredited for compllance with
ISO/IEC 17025 - Testing
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